For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 72

LT2180 Tractor
Air Cleaner

o
\\ .,

oY
¢

b
S

N
<N
f/111\\\
\\tt::A
\\
L [~
_nll— u_ //!...11\ _\\__
.All.

7N

i

“\

e
e

!.......\A

.mymowerparts.com

WVWV



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 2 of 72
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-691561 1 /P Base, Air Cleaner
2 BS-692081 1 /P Gasket, Air Cleaner
3 BS-394018 1 S  Filter, Air Cleaner Cartridge
4 BS-691985 1 /P Knob, Air Cleaner
5 BS-692079 1 /P Retainer, Air Filter
6 BS-692539 1 Screw, Cleaner Mounting Strap
7 BS-690872 1 Screw, Cleaner Mounting Strap
8 BS-692153 1 /P Strap, Air Cleaner Mounting
9 BS-691577 1 /P Shield, Carburetor
10 BS-272490 1 S Pre Cleaner, Filter
11 BS-692097 1 S  Cover, Air Cleaner
12 BS-807084 2 Screw, Air Cleaner Base
13 BS-690743 1 /P Duct, Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 72

LT2180 Tractor

Battery, Electrical Components And Switches

&
Qe
[ 3

e

Q

LS
N e
/v T o \_nwv 20¢

NS () &) B =D

I

; ) Sy A\
( ST
N / . b \“\ //// /
) (8) 70 N\
S \“\ N U\v \ymwy,,.
jo\ &
S IINC A -
P ﬁ/. \ // ) ““ \ \f llvunw{]@mw e
NN — \, A\ ¢ \‘\\\ A m&
) AN \ 1) A
L NN WV VN SRS O
A W/// \ X" ¢ SIS /\1/ VN \ wr 5
AN T— \ / / V =7 3 - ) ‘ //” \\\ “\ ,Ann_ V IJ
SN N s\ T
@ oL S S e WA S
T N / ( N © AT .
— / QO N
. w w /// | e \.“Mmmmwu,,,ﬁ,.w,
/ )
P A/ TWV_
©&®

v MWWWWMMMNWV

B

— NN
©(® &
. / PR

/.NW, &mmmwwmmmmm&

=

Y

Lo

e

I N ‘
oo ©

e

s, o —
N /' g s
AS ™) 7 s
NG Anmu\ A - \.m“\ Py WMM.‘ !
~ P Sy
\H A\ M_H/v
[ow] N
(& S’

4=
17
L]
g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Battery, Electrical Components And Switches

Page 4 of 72

Ref#  Part Number Qty S/P/F  Description
1 629-3067 1 S  Wire Harness, Main
2 710-0168 1 /P Screw, Hex Cap, 3/8-16 x .50
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0936 2 Screw, Truss Hd Tapp, #6 x .62
5 712-0271 2 /P Nut, Hex Sems, 1/4-20
6 712-0349 1 /P Nut, Hex, #10-32
7 712-3010 2 S Nut, Hex, 5/16-18 GR5
8 721-0342 1 S  Gasket, Silicone
9 723-04016 1 Strap, Battery Retainer
10 783-0462 1 /P Bracket, PTO Switch Retainer
11 725-0340 1 Cover, Terminal Black
12 725-1346 1 S Nut, Ignition Switch
13 725-1347 1 /P Cap, Ignition Switch
14  725-1365 1 S  Bulb, Indicator
15  725-3243 2 Fuse, 25 Amp
16  725-1648 1 S Relay
17  725-3001 1 S  Solenoid, Starter
18  725-3007A 1 /P Cover, Terminal Red
19  725-3147 1 Lug, Quick Connect
20  725-3159 1 S  Hour Meter
21  725-3163 1 S  Switch, Ignition
22  725-3164A 1 S  Switch, Interlock (Brake)
23  725-3166 1 S  Switch, Snap Mount - Normally Closed
24  725-3233 1 S  Switch, PTO
25  725-3166 1 S  Switch, Seat
26  725-3237 3 Cover, Terminal Red
27 1 Battery Cable Hardware
710-3015 2 /P Screw
712-0271 2 /P Sems Nut
28  729-0357 2 Holder, Fuse w/Mounting Clip
29  736-0119 2 S  Washer, Lock, 5/16
30 736-0148 1 /P Washer, External Lock, 3/8
31 725-1707D 1 S Battery
32  759-3476A 1 S  Key, Ignition (Set of 2)
33  725-0157 4 /P Tie, Self-Clinch Cable
34 726-0154 9 S  Tie, Pushmount
35  726-3055 9 Clip, Cable
36 726-0161 2 Clip, Cable
37 759-3689 1 S Diode Assembly w/Lead

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 72

7
\ L

memmmmwv

WWW.mymowerparts.com

LT2180 Tractor
Blower Housing




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 6 of 72
Blower Housing
Ref#  Part Number Qty S/P/F  Description
1 BS-692539 AR Screw, Hex
2 BS-692056 1 /P Screw, Hex
3 BS-806545 1 Cover, Cylinder #1
4 BS-806544 1 Cover, Cylinder #2
5 BS-690688 1 /P Screw Hex
6 BS-690902 1 /P Plate, Back
7 BS-690677 2 /P Screw, Sems
8 BS-690714 1 Cover, Starter Drive
9 BS-690706 2 Washer, Lock
10 BS-690757 1 /P Cover, Carburetor
11 BS-690929 1 /P Housing, Blower
12 BS-690908 1 Cover, Air Guide
13 BS-690238 1 Nut, Hex
14 BS-692067 2 /P Screw, Mtg.
15 BS-691077 1 /P Washer, Lock, Internal Tooth
16 BS-691612 1 Nut, Hex
17 BS-691084 1 /P Terminal, Ground
18 BS-690744 2 /P Grommet, Cable
19 BS-691972 1 /P Insulator Assembly
20 BS-807163 4 Screw, Hex
21 BS-690451 1 /P Clip, Debris
22 BS-691551 1 Washer
23 BS-690750 1 Cover, Air Guide

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N R\
N~ 4 Ny 2
y— — A/Muv
o By R, N
o Y
N~ SOETN /&
/ \“nunwﬂ// \
1) VA =5 /N/ WN@ .
(@] Qmuw N m_.m.v ~
© N & i
Dl . b W A, gi ,,‘,I.u
/v AMWN@ // B \\\ /M\ s
2, S\ RN P A,AJ
T—y7 N\ “aly \F
F V4 Ammw% uﬂ
% voORg
_ /NW/ ~
/M/
by
\\\
/
A\ m
N Q
& N o O
) . .
l // (8 V)
P ", . N\ +=
dwww/ HHHHleI.MW-.//na_HHQhX‘ w
V\I/ i 4,/ /v
( AN o
\\\\\\ = A
7T - | NS q
/@ L
/ _ An/; Am =
) . (SN (R~ ~ R /
1 VB i AN o
. / (oo e T =7 / (2,
o | >/ S/ / Len )/
(o™ p N
N4 / P /
&l /& LN ® / >
N/ AN /T SV /
1 prANV Tiey L&\ Al )
AN i P\ gy /
...fllw TR P e/ NN = { ( -
x .I..lll,um N ” \MWA_ WA S \ \\ / \)JO \Vw.\J Ammv v me_,
W\q NMI.I%W M aw mm& y / wm\ \\ ﬂ( p \M_\\ / /MY ._ﬁ// JM/ /
=) A . / T I
(3) S D /N S L -
R \\AWWn\\ . Vi N /4 - - 8
7 ﬁ /i N VA YN\
(7] \\ WB\\MH_/ \Mu.,/ “ //uﬁ / § ﬁ/ilU \.//H,
—_— < — b e 7
© . ° Qe T / Wit (@
S = — T (& \\A\ A,\ A ./u ﬁ
g I J /% e
ISP / / . //,\\ ]
- lw, e / &
m A/__mwv A\\i/ /f(JNF»! o %WWMMW A
= o0 ) > iy e AN,
= 22 / AR
S m \Anun _H\\ﬂ“.%mx/ ﬁxme / o (@)
o O &) o)/ I
o i) ) [ Ny \ Acu/
T [ A/Au\.\u “kmw. A/@W,\ MH\;
o< (o) = _2n 7 o)
® ) £, h%ﬂ, Lu.mW " o)
— ﬁ W %/
A Y, N
-1 o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Brake And Control Pedals

Page 8 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0321A 1 Shaft Assy, Brake
2 603-0412 1 Pedal Assy, Reverse
3  603-0697 1 Shaft Assy, Forward/Reverse
4 603-0419 1 Cam Assy, Control
5 603-0421A 1 /P Plate Assy, Disengagement
6 703-2570A 1 Pedal, Forward
7  703-2573A 1 Pedal, Brake
8 703-2804 2 Plate, Bearing Mounting
9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11  703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wash Hd Tapp 3/8-16x .75
18 710-0642 6 /P Screw, Hex Wash Hd Tapp 1/4-20x .75
19 710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 GR5
21  710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S  Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 9 S  Pin, Internal Cotter, 5/16 Dia x 1.12
31 714-0145 6 S  Pin, Internal Cotter, 3/8 Dia x 1.62
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring, Extension, .38 OD x 2.1
37  732-0463A 1 /P Spring, Extension
38  732-0756A 1 S  Spring, Torsion
39 732-04006 1 S  Spring, Extension, .6 OD x 1.34
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S  Shoulder Bolt, .50 OD x .840
48  741-3065B 4 /P Bearing, Hex Flange Split
49  741-3073 2 S  Bearing, Flange, .375 x .58 x .25
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51  747-3216 1 Rod, Brake
52 747-3219 1 Rod, Parking Brake
54  747-3307

WWW.mymowerpartsieom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Brake And Control Pedals

Page 9 of 72

Ref#  Part Number Qty S/P/F  Description
55  748-3060 1 Latch, Cruise
56 618-3060 1 S Plate, Brake
57 703-2191 1 Arm, Brake
58  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
59  732-0152 1 Spring, Compression
60 732-3077 1 Spring, Brake
61 761-3019 1 Drum, Brake
62  761-3020 1 S  Shoe, Brake
63  761-3028 1 Actuator, Brake Shoe
64  747-3341A 1 /P Rod, Rear Connecting
65  747-3383 1 /P Rod, Front Connecting

WWW.mymowerparts.com



Page 10 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Bulkhead, Dash Panel And Engine Controls

LT2180 Tractor

“ v

_l

.
RN \
NN

RN
NN
AN
“CARNNRL
AN ATV
AN

HERRLIARY
FHA LAY
TN

<N

(%)

N ‘
QA
8\ / |
DN/ A N V4
(L N2 A ;%..m/ C NN
— ™ n.,wx‘ e \\.\ \_//// J_..}v

AN
% yn../.,,ﬂg

/. \ \ 7; /4,,/,1.. .//

\‘\ -
\M\ ) “—
S

Sy

(o)

T

s " \m
mewr.- N

A U f #=Y )
[/ S\ &/ g,

=V

L
A 4 /.'ae;\ Y

/

-
-~ -

L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Bulkhead, Dash Panel And Engine Controls

Page 11 of 72

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-3108B 1 S Bulkhead, Lower
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Rec Trus, #8-32 x .38
6 712-0142 1 /P Nut, #8-32
7  712-0397 2 S  Nut, Wing w/Bell Washer 1/4-20
8 720-3024-36 28in /P Seal, Push On Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-3137A 1 /P Panel, Dash
777120306 1 /P Graphic, Ignition Switch
13 731-3161 1 S Knob, Throttle
14  731-3166 1 Boot, Intake
15 736-3128 4 Washer, Flat, .285 x 1.75 x .10
16  746-3049 1 S  Control, Throttle
17  746-3052 1 Control, Choke
18  747-3226 1 Rod, RH Mounting
19 747-3227 1 Rod, LH Mounting
20 777120312 1 /P Label, Dash
21  710-0136 1 /P Screw, Hex Cap,1/4-20 x 1.75 GR5
22  736-0342 1 Washer, Flat, .283 x .75 x .030
23 731-3232 1 Roller, Hood Latch
24  712-0271 1 /P Nut, Hex Sems, 1/4-20
25  720-3025 1 Plug. Button

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Carburetor

Page 12 of 72

\ \
T P 4 h N e’
@ (= @ ©
- e’ e
e’
_
ﬁxmw/
r.n.)._ \//
o — ////
o i,

M

e

o 4 /
e A
’ N y, -./

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Qty SIPIF

Page 13 of 72

Description

LT2180 Tractor
Carburetor
Ref # Part Number

1 BS-691694

2 BS-808396

3 BS-808399

4  BS-690718

5 BS-809062

6 BS-808177

7 BS-692077

8 BS-690723

9 BS-808798
10 BS-806134
11 BS-808398
12 BS-806126
13 BS-690720
14 BS-809017
15 BS-806132
16 BS-806858
17 BS-806128
18 BS-692056
19 BS-692070
20 BS-692069
21 BS-690712
22 BS-808454
23 BS-690236
24 BS-690718
25 BS-692073
26 BS-690721
27 BS-691024
28 BS-692083
29 BS-690238
30 BS-690239
31 BS-690722
32 BS-806131
33 BS-691516
34 BS-690705

/P

/P

/P

/P

/P
/P
/P

/P

/P

/P

/P
/P

RPRRPRRPRRPRRPRPRPRPRRPRPRPRPRPREPRPARRRRPARRRRPRPRRERRERRERRER

Gasket, Intake

Body, Upper Carburetor
Kit, Idle Mixture

Screw, Throttle Valve
Shaft, Throttle

Kit, Idle Speed

Gasket, Carburetor Body
Pin, Float Hinge

Valve, Float Needle
Valve, Choke

Shaft, Choke

Jet, Main (Standard)
Screw

Carburetor

Valve, Throttle

Float, Carburetor

Nozzle, Carburetor

Screw

Spring, Governor

Spring, Governed Idle
Link, Throttle

Bracket, Control

Lever, Governor Control
Screw, Choke Valve
Spring, Governor Link
Bushing, Choke Shatft
Clamp, Casing

Screw

Nut, Governor Control Lever
Bolt, Governor Control Lever
Seal, Choke/Throttle Shaft
Seal, Choke/Throttle Shaft
Cap, Limiter

Link, Choke

WWW.mymowerparts.com



Page 14 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Deck Assembly 42"

N " e
NS
/1 //ﬁ/

SN

(0)(®)

eox:/

= Mﬂ , T : s S R\HKLA -

o~ v///
nUw v

= |

-
@

o {,
Aﬁw_v1lt\1|;'$ﬁw
_nu_

N A




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 15 of 72
Deck Assembly 42"
Ref#  Part Number Qty S/P/F  Description
1 603-0181B 1 Plate Assembly, Mounting
2 603-0199 1 Handle, Tension
3 703-2248 1 /P Bracket, Front Lift
4  603-0409B 1 S  Deck Assembly, 42"
777530503 1 /P Graphic, Danger Top/RH Deck
777530014 1 /P Graphic, Tension Lever
777530018 1 /P Graphic, Safety Top/LH Deck
777D07929 1 Graphic, Cut
777D0O7755 1 Graphic, 42" Cut
777122056 1 Graphic, Belt Route
5 703-1693A 1 /P Bracket, Hinge Mounting
6  703-2559 1 Bracket, Handle Stop
7  703-3237 1 /P Shield, RH Pulley
8  703-2945 1 Shield, LH Pulley
9 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
10  710-1260A 3 /P Screw, Hx Wsh Hd Tapp, 5/16-18 x .75
11 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
12 710-3178 2 /P Bolt, Carriage, 3/8-16 x .75
13 711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
14 703-1890 2 S Wheel, Deck w/Fitting
737-0280 2 S  Lube, Fitting
15  738-3056 2 S  Bolt, Shoulder, 1/2 x 2.5
16  711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
17  712-0431 7 S  Nut, Hex Flange Lock, 3/8-16
18  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5
19  712-3006 2 /P Nut, Hex, 1/4-20
20 712-3048 2 S Nut, Hex Jam, 1/2-13 GR5
21  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
22  714-3004 1 Pin, Cotter, 3/32 x 1.25
23  715-3003 2 /P Pin, Spirol Spring, 3/16 x .75
24  726-0106 1 S Cap, Speed Nut
25 731-1032B 1 S Deflector Assy, (Incl. #5, 13, 24, 28, 45)
26  731-3005 1 /P Roller
27 732-0262 1 S Spring, Extension, .88 OD x 6.12
28  732-0602A 1 /P Spring, Torsion
29  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
30 732-3127 2 S  Spring, Compression
31  734-0973 2 /P Wheel, Deck, 5 in. Dia
32 736-0105 2 /P Washer, Bell, .401 x .870 x .063
33  736-0270 4 /P Washer, Bell, .265 x .75 x .062
34  736-0272 4 S  Washer, Flat, .510 x 1.0 x .060
35 736-0921 2 S  Washer, Lock, 1/2
36 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
37 738-507B 2 Bolt, Shoulder, .50 Dia x .434 Lg
38  738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
39 738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
40 747-3172B 1 S  Rod, Front Lift
41  747-3188 2 Pin, Mower Support
42 777530284 1 S  Graphic, Danger
43  710-0599 5 /P Screw, Self Tapping, 1/4-20 x .5
44  783-1146A 1 S  Skirt, Deck
45  726-0233 2 /P Nut, Push, 1/4
46

710-0180A WWW. my.mowerlﬁmg-lm@ﬁock 3/8-24 x .75 GR5



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 16 of 72
Deck Assembly 42"
Ref#  Part Number Qty S/P/F  Description
47  710-0902 1 Screw, Hex Cap, 3.8-24 x 3.75 GR5
48  712-3061 2 S Nut, Hex Insert Lock, 3/8-24
49  750-3193 1 /P Spacer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 72

LT2180 Tractor
Drive Line

AN

-
"

TN,

M

mmmmmmmmwg_

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 18 of 72
Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0179 1 Shaft Assembly, Drive, 29.06 Lg
759-3764 2 /P Kit, Drive Barrel
2 618-04110 1 S  Transmission Assembly (Double D) Does
NOT include wheel hub assemblies and brake
spring.

618-3231 1 S  Transmission Assembly (Spline) Does NOT
include wheel hub assemblies and brake
spring.

3 618-3088 1 Pinion Assembly, Input
721-04093 1 S  Pump Gasket (Not Shown)
4 618-3243 1 S  Pump, Hydrostatic
5 710-1260A 2 /P Screw, Hex Wsh Tap, 5/16-18 x .75
6 710-3180 4 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5
7  710-3195 2 Screw, Hex Cap, 5/16-18 x 4.5 GR5
8 710-1062 4 Screw, Hex Patch, 1/4-20 x 1.25 GR5
9 710-3288 4 Screw, Hex Patch, 1/4-20 x 1.62 GR5
10 710-3290 5 Screw, Hex Wsh Tap, 3/8-16 x 1.25
11 712-3059 1 /P Nut, Hex Top Lock Jam GR5, 1/2-20
12 748-3093 1 Adapter, Pump
13 725-0157 1 /P Tie, Self-Clinch Cable
14  726-0205 1 /P Clamp, Hose
15  731-3297 1 Fan, 10 Blade Cooling
16  736-0253 1 S  Washer, Bell, 1/2 ID
17  759-3330 1 /P Line, Fuel, 7in (10ft Bulk)
18 736-3099 1 S  Washer, Wave, 1.96 x 2.44 x .06
19 737-0296 1 /P Vent
20  719-3096 1 /P Adapter, Drive Shaft
21  711-3330 1 Pin, Locating, .352 Dia x 1.156
22  736-3008 2 S  Washer, Flat, .344 x .75 x .12
23 750-0507 2 Spacer, .38 x .625 x .275

WWW.mymowerparts.com



Page 19 of 72

TN

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Electric Starting Motor

LT2180 Tractor

P

e

—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Electric Starting Motor

Page 20 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-691564 1 Starter Motor Assembly
2 BS-469880 2 Bolt, Starter Motor
3  BS-496887 1 Brush Set
4 BS-496881 1 Drive, Starter
5 BS-690855 1 Armature Assembly
6 BS-692062 2 Screw, Drive Cap
7 BS-808778 1 Cap,Drive
8 BS-496813 1 Cap, End
9 BS-690854 1 Housing, Starter
10 BS-691124 1 Ring, Retaining

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 72

LT2180 Tractor

Engine Assembly

IIIIIIIIIIIIIII -

e /5 =
i m,wf rmmw\v / A\Uu \A/.wa /
s A\ Y

//,m

\
)
)

||||| N o\
) - // - Df%.,o/ 5 & /o
N Aa@ ' \ \ %/.J, lJJm(l,Mc ,// \ O &5 A _Iiv
b mwv, £ x_‘ M/ \ / // \ m.,/ Aww‘« J>,
[ & NN AW =)
AN xy/.,rm@ N\ /, \ =
s S \ /ou/ \\ /
A\ S
S WANNG P
. Sl > / . AN o
N o ¢ / e 6 R& PN Fuf
VT =
; e W N N\\\\huw

.,

LA
/ ®®

R
// e - \Hmwv i
\ -~ N2 .
N N
. - ~ B
(TN P i i
{ " Y - \ Va
NS/ NG e V%
R o~
\ e Vs
N - /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Engine Assembly

Page 22 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-692544 1 /P Cylinder Assembly
2 BS-808534 1 Kit, Bushing/Seal (Magneto Side)
3 BS-805101 1 S Seal Oll
4 BS-809185 1 /P Head, Cylinder (#1)
BS-692059 2 /P Screw
5 BS-809186 1 /P Head, Cylinder (#2)
BS-692059 2 /P Screw
6 BS-690888 2 /P Gasket, Cylinder Head
7 BS-808984 1 Breather Assembly
8 BS-809094 1 /P Gasket, Breather
9 BS-690751 1 /P Screw (Breather Ass'y.)
10 BS-806083 1 S  Tube, Breather
11 BS-691684 1 S  Gasket, Crankcase
12 BS-690946 1 /P Plug, Oil Drain
13  BS-809806 1 Crankshaft
14  BS-690752 1 S  Bearing, Ball
15 BS-808847 1 /P Cover, Crankcase
16  BS-805049 1 S  Seal, Oil (PTO Side)
17 BS-692540 1 Screw (Crankcase Cover)
18 BS-808326 2 S  Piston Assembly
BS-808337 2 Piston Assembly, .020 O.S.
19 BS-807889 2 S Ring Set
BS-807995 2 Ring Set, .020 O.S.
20 BS-690683 2 /P Lock, Piston Pin
21 BS-807886 2 Pin, Piston
22  BS-807900 2 S Rod, Connecting
BS-807803 2 Rod, Connecting, .020 U.S.
23  BS-690698 4 /P Screw, Connecting Rod
24  BS-807681 2 /P Valve, Exhaust
25 BS-807680 2 /P Valve, Intake
26 BS-692084 2 /P Spring, Valve (Intake)
27 BS-692084 2 /P Spring, Valve (Exhaust)
28 BS-690745 1 Deflector
29 BS-692058 4 /P Retainer, Valve
30 BS-807683 4 /P Keeper, Valve
31 BS-690977 4 /P Tappet, Valve
32 BS-691557 1 /P Camshatft
33 BS-690283 1 Plug, Oll
34 BS-691639 1 Key, Timing
35 BS-807623 4 Adjuster, Rocker Arm
36 BS-491657 1 S  Switch, Oil Pressure
37 BS-690681 1 /P Seal, Oil Ring (Oil Pump)
38 BS-690704 1 /P Washer, Sealing
39 BS-807085 1 Washer, Sealing
40 BS-691312 1 /P Gasket, Oil Fill
41  BS-808095 1 Key, Woodruff
42  BS-692154 1 /P Seal, O-Ring
43  BS-690690 1 /P Seal, O-Ring
44  BS-692537 1 /P Screw
45  BS-491832 1 S  Plug, Oil Fill
46  BS-693175 1 Dipstick
47 BS-693172 1 Seal, Dipstick Tube
48

BS-693173  \\\\W. MyMower et 8rssm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Engine Assembly

Page 23 of 72

Ref#  Part Number Qty S/P/F  Description

49 BS-690701 1 Bushing, Governor Shaft

50 BS-806686 1 /P Bushing, Governor Shaft

51 BS-690682 1 /P Stud, Oil Filter Adapter

52 BS-690686 1 /P Baffle, Breather

53 BS-691492 2 /P Screw

54  BS-807625 AR Shim, End Play

55  BS-691550 1 /P Retainer, Governor Shaft

56 BS-806685 1 Shaft, Governor

57 BS-692076 2 /P Boot, Spark Plug

58 BS-692539 1 Screw

59 BS-690680 1 S  Seal, Governor Shaft

60 BS-806469 2 Pin, Locating

61 BS-690679 2 Screw

62 BS-691530 1 Gear, Timing

63 BS-690706 1 Washer

64 BS-809157 4 /P Stud, Rocker Arm

65 BS-691963 2 /P Seal, Valve

66 BS-692057 4 /P Bushing, Valve Guide (not shown)

67 BS-692063 1 /P Gasket, Oil Adapter

68 BS-690900 1 Screen, Oil Pump

69 BS-806039 2 S  Gasket, Rocker Cover

70 BS-690910 1 Cover, Rocker Arm
BS-691494 1 Cover, Rocker Arm (not shown)

71 BS-693185 1 Pump, Oil

72 BS-690689 1 /P Spool, Governor

73 BS-691836 4 /P Rod, Push (Steel)
BS-691758 4 /P Rod, Push (Aluminum)

74  BS-492932 1 S  Filter, Ol

75 BS-808235 1 /P Adapter, Oil Filter

76  BS-691543 4 Arm, Rocker

77 BS-690973 4 /P Pivot, Rocker Arm

78 BS-807084 4 Screw, Rocker Cover

79  759-3336 2 /P Screw, Sems

80  751-3140 1 S  Drain, Ol

81  751-3142 1 Cap

82  751-3141-12 1 S  Hose, Oil Drain

83 BS-692062 1 S  Screw, Dipstick Tube
BS-350447-1111 1 Engine, Complete
BS-496238 1 Short Block

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 72

,@. };;ni,\m.\ﬁ

WWW.mymowerparts.com

Wuvw &,

o Www

|

/

= |
e / €
Sy _“\ /m\v

— \ -
— a / L \M “\“m
g .8 \ 6
0= / \\ﬂmm&m\m
T ,/ \ /i W“wull mm.m\
=5 \ ([
T \7 A Fnu fi N
o \\ / EEPR@ ) 3
© 2 SN N
— .= s // f/ﬂv“mmwmmmummmu\ e
s () O\
W —




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Engine Electrical

Page 25 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-808768 1 Flywheel & Ring Gear
BS-690887 1 Nut, Flywheel
2 BS-494439 1 /P Screen, Rotating
3 BS-691647 4 /P Screw, Rotating Screen
4  BS-492341 1 /P Armature, Magneto
5 BS-692066 2 /P Screw, Magneto Armature
6 BS-696458 1 /P Alternator
7 BS-691185 1 S  Regulator
8 BS-692067 2 /P Screw, Regulator
9 BS-692319 1 /P Wire Assembly
10 BS-691500 1 /P Spacer
11  BS-691215 1 Spacer
12 BS-493880 2 S  Termainl, Spark Plug
13 BS-399916 1 Wire/Connector, Alternator
14  BS-691058 2 Screw, Fan Retainer
15 BS-690911 1 S  Fan, Flywheel
16 BS-690452 1 /P Retainer, Fan
17 BS-698516 1 Kit, Screw/Washer
18 BS-691552 2 Screw, Alternator
19 BS-690586 1 /P Clip,Wire
20 BS-280275 1 Tie, Cable

WWW.mymowerparts.com



Page 26 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting And Muffler

LT2180 Tractor

@

R
b 4
\\‘

R

(il

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Engine Mounting And Muffler

Page 27 of 72

Ref#  Part Number Qty S/P/F  Description

1 651-3001 1 S  Muffler Assembly
2 703-3099 1 S  Sheild, Muffler Tube
3  703-05470 1 Sheild, Engine Heat
4  710-1268 2 /P Screw, Hex Wsh Hd Tap, #10-16 x .38
5 710-3180 4 /P Bolt, Eng Mount, 5/16-18 x 1.75 GR5
6  710-3292 4 /P Screw, Scket Hd Cap, M8-1.25x20mm
7  710-3209 3 Screw, Hex Cap, M6-1.0 x 10 GR8.8
8 712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
9 712-3010 4 S Nut, Hex, 5/16-18 GR5

10 736-0242 4 /P Washer, Bell, .345 x .88 x .060

11  736-0142 3 S  Washer, Flat, .281 x .5 x .063

12 751-0655 1 Tube, Exhaust

13  759-3744 1 S  Arrestor, Spark

14 BS-691613 2 /P Gasket, Exhaust

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 72

LT2180 Tractor

Fender And Running Board

mmm:
| NN
RN\ N
@ NN @
S N\ /m ﬂ V/ ////// y
\ (w) ///N,/ / / v /%”WM
e e e e N A - —
vawv // /M/ / \\yw/y
““mmwwww/ JAN /quﬁ@ A
oy W N\ NN\
I, N NN )
/ \
) A/ N N\, /
/ / AN \ \ N \ o / /[
@“”‘k\ A, ”””,,\A/ AR /NH{R
,,,.r \\ /// /ﬂ”ﬂ // ,/ Vwmwwuu,\ '
N\ N\ g
// 3 ﬁ‘. \v””/ // “WK\ u,./ \\_l/
— 1@\/. m V/ \ Vi \ A P~ v
\_H e 2 / S \\ // // \“\ /, e
wy () \.,“m,/ X \ AWNAW‘?, A\
ANECER WLV, T
T 4 S
y.\\ =S /w © / K_%\A\L / A
/ ﬁ b \ \\\ / / — y
o A\_zv /.. \ \@ir/ \ 5 /
() & VO NS () ¢

.

”

RN
%, / .mb
0 /4 -

S dww\mwm gl
V4 @) () _
. 270

./- - g
\, /VY - : p \H\ \\\ ﬁ
£ o/ S
. 7

7/ o'}

/o / (K“ \
YA
S v (D) (0)(~)

A _Huv / e N4
T \J J T
Sugld "
)
N /93
/, . \\ \.\\w \
AN Y T S e A
=T Vﬁé AN
,/ A \\ . / \
'\ (o) A
N\ N = ,r/.,/,af,.iunruwzﬂunﬁ:xrhv
AN ¥ i -
N /N, TN
v /o A [ f—2x0
S A ///, \ //, \ ~
/G // . '\ . u
— //,/ \ SO N
t,ﬂ.;-l..w 9 YV N m....lvv s m./ A _/.v
v/ N e . \
J \ 14 L \2/ / e i L
\g/v . \\@ ® // ./
e A A\
)
) N VAR
[(0 R SN— ; \
(&r B/ N
—— \ i AN
T ~—\g /\, — N
\V/ T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Fender And Running Board

Page 29 of 72

Ref#  Part Number Qty S/P/F  Description
1 731-3212 1 S  Cup Holder
2  631-3002 1 Cover, Implement Lift
3 703-2278B 1 Fender
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-1268 2 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 12 S Nut, Hex Flange Lock, 1/4-20
8 722-0258 6 S  Grommet, Insulator
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10  735-3046A 1 /P Pad, RH Foot
11  735-3047 1 Pad, LH Foot
12 736-3090 6 /P Washer, Flat, .255 x .72 x .06
13  750-3169 6 S  Spacer, .281D x .40 0D x .42 Lg
14  703-2279 1 Running Board w/Graphic
777530170 1 /P Graphic, Warning
15  777D07926 1 Graphic, Rear Fender
16  703-2628 2 Bracket, Fender Reinforcement
17  710-0224 4 S  Screw, Hex Tapp, #10-16 x .5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 72

\ ;@.OFIJIIJFI

V .., m Mmuuuuir/r/ .....

Am: \ & e
T\ A SN
x Q Y 11 ()
ﬂ " “ \ _v \3.,_ © 70N, -
. e ‘1 . _.h\\// //MAW/ ,/ 0 v /‘L v A/I\v A/I\ \V
Oz\u \mva 0 \ \\ / ,V\ / / /ﬁ.’ &z_w
- Y7/ /e
N \ _.u\\ ,,.WW\\ \m\ /w / N

Zu\ e A .\ \ AN // T

LR NN, =

N AR W Lﬁ @O0 @ ©
\\ \y \ /A 7H\' T 7 \\q RN
// \ T

/ \ j \v N \wn\ A\nu ©)

uwm & WM-L T
e v S

//M ,‘.lll An# // // ///

/ AIJ//J i .w/ \ o /V/

w 3 R

g Au_ o ﬁv \\‘H
c 8 H\ m\ /ﬁ/ // m\w\\ m\
ralla) A //U . k § —~
S Y { > ° o g i ,A m)
So A,/_b\v ﬁ/ﬂ \v N\ A \ Nuwii!i;.mhu "
[ Ann o R D S A ) ﬂ ]
o / \ <
S 2
F @
—1 L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 31 of 72
Frame And Drawbar

Ref#  Part Number Qty S/P/F  Description
1 603-0132 1 S Rod, Quick Attach
2 603-0328C 1 Frame
3  703-2257 1 Drawbar use with 618-3231 trans
3  703-05464 1 S  Drawbar use with 618-04110 trans
3 777120296 1 Graphic, Transmission Release Lever Not
shown
4  703-2577 1 S  Bumper
5  710-0597 6 /P Screw, Hex Cap, 1/4-20 x 1.0
6 710-0623 2 /P Screw, Hex Wsh Hd Tapp 3/8-16 x .75
7  710-1260A 4 /P Screw, Hex Wsh Hd Tap 5/16-18 x .75
8 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
9 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
10 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
11 722-0258 6 S  Grommet, Insulator
12 732-3002 1 S  Spring, Latch
13 736-3090 6 /P Washer, Flat, .255 x .72 x .60
14  738-0255 2 S  Bolt, Shoulder
15  750-04198 2 Spacer, Idler, .411 x .720 x 2.19
16 750-3169 6 S  Spacer, .28 x .40 x .42 Lg
17  756-3045 2 S  Pulley, Idler
18  732-0970 1 S Belt Guide

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 72

LT2180 Tractor

~ .I.l./

~ (= V.m@ ]

™ -
Af;. \\u HJ:! ﬁ:!.{mJ _MM - ..haaﬁm
T mmq

Mf}
-
.,
o
.

/ ”
\_x M

A/.. WAWAMMW\H

\ B antff§
i / ﬁz_,v
(n) T
AL

@ Ly = :

{ zu

—

ASV

e

(+) L

o~ ™ /V A

o\ ﬁu —
o)y \ I b\ m.._m :nwm
i ) e e
o % AW\AMV Ao -«

Nmm\\ Ty 8 Y mmu ...._.onuMH-“-Vd

o A \\a v.
R | G
\h, o > Lu; A\\ L \H

O . - ©

,A\ﬁwuv /,,, —

\\ .m@ .

Front Axle And Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Front Axle And Connections

Page 33 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

=

AV

O

Page 34 of 72

nH\ M H_

o

g™

o (©)

f...,.r
! #

.,
.,
........;..._f I
o,
.,

r——

- ",
O

‘n NSO\
w_ Em .___u ‘

(

Bt

WWW.mymowerparts.com

LT2180 Tractor
Front Wheel

-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 35 of 72
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3186 2 S Tire, Cub Tread, 15x6 x 6
1 634-3015 2 S Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3 731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x.110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7 737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 72

LT2180 Tractor
Fuel System

T ——

e

\\‘i

—

&
L
u/ amm_ /
AN A \
a5 A,
A?/l«;« ,\ o v
7\ N
.A 4
/{. \“\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor

Page 37 of 72

Fuel System
Ref#  Part Number Qty S/P/F  Description

1 BS-691050 1 S Line, Fuel
2 BS-691035 1 /P Filter, Fuel
3 BS-806137 1 Washer, Sealing
4 BS-807084 2 Screw, Fuel Pump
5 BS-808656 1 /P Pump, Fuel
6 BS-691038 4 Clamp, Hose
7 BS-806660 2 Screw, Fuel Pump Bracket
8 BS-691559 1 /P Bracket, Fuel Pump
9 BS-393815 1 Hose, Vacuum

10 BS-692094 1 /P Solenoid, Fuel

11  BS-806497 2 Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

-

L o

AN w
r~ ™) L
s T
© N ) : -l
e _\ . 7 -
[e)) ﬁ.ﬂ — il
% _r!r P _\ —I...! __L_ll,

\\\n;/J

0 )

N —L A/

— N\
\
gy A — W
Sy __A“u.“l 7 --------m“, /,,”",,
A\ / N\
.n“_‘_. L AN .---_,..,,.””
. /.. “wm“ ,,/,,”,,..,,.
S e~ \ W
5 \ N
© W
% _n|a e~ /..wv,
- _
N O
— >
— L \\.__.. .....I
(W)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 39 of 72
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4  759-3330 1 /P Line, Fuel, 72" (Shipped In 10ft Length)
5 751-3112B 1 /P Tank, Fuel
6 751-3124B 1 S  Cap, Fuel

WWW.mymowerparts.com



Page 40 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Gasket Sets And Carburetor Overhaul Ki

LT2180 Tractor

\\\\ ///
/ /
\\
/ /
AL m %
kN A/x
i %
[an]
®)
oo N /
\\\\
’ )
P
— “TN \\)/ A\\_.erv
Aﬁv A ~ ) () =
e ~ - /
/ / /
TN /’ \\_w \E\WHH.J!
/rn«ny A,mu\v \‘w, o A\\unﬁwm&\mmﬁ
N\@\J r‘, \J,r ) ) -~ p——
2 N\ ~\
/_ mrxwv
N5
Mf A\S,/V & )
{ w e D
\w U“ﬂ/, // A/M“
) \ \ Q,Wu\,, .xr\\} /
N Ram ) i AMNW\W_ /, \
\ — ‘&
N (&) @\ e
N N // (N /
i = o S e S e — \
A\,AL \“nuuw\ww 2 Yoy P R——— — / , /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Gasket Sets And Carburetor Overhaul Kit

Page 41 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-805101 1 S  Seal, Oil (Magneto Side)
2 BS-690888 2 /P Gasket, Cylinder Head
3 BS-809094 1 /P Gasket, Breather
4 BS-691684 1 S  Gasket, Crankcase
5 BS-805049 1 S  Seal, Oil (PTO Side)
6 BS-691694 1 /P Gasket, Intake
7 BS-692035 2 /[P Gasket, Intake
8 BS-692081 1 /P Gasket, Air Cleaner
9 BS-690681 1 /P Seal, O-Ring (Oil Pump)
10 BS-692154 1 /P Seal, O-Ring (Crankcase Cover)
11  BS-690690 1 /P Seal, O-Ring (Oil Pump Screen)
12 BS-693172 1 Seal, Dipstick Tube
13 BS-690680 1 S  Seal, Governor Shaft
14 BS-691963 2 /P Seal, Valve
15 BS-691613 2 /P Gasket, Exhaust
16 BS-692063 1 /P Gasket, Oil Adapter
17 BS-806039 2 S  Gasket, Rocker Cover
18 BS-808389 1 /P Gasket Set, Engine
19 BS-809024 1 S Kit, Carburetor Overhaul
20 BS-808399 1 Kit, Idle Mixture
21 BS-692077 1 /P Gasket, Carburetor Body
22  BS-690723 1 Pin, Float Hinge
23 BS-808798 1 /P Valve, Float Needle
24  BS-806126 1 Jet, Main (Standard)
25 BS-806128 1 Nozzle, Carburetor
26 BS-690721 1 Bushing, Choke Shatft
27 BS-806137 1 Washer, Sealing
28 BS-690722 1 Seal, Choke/Throttle Shaft
29 BS-806131 1 Seal, Choke/Throttle Shaft
30 BS-691516 1 /P Cap, Limiter
31 BS-808391 1 /P Gasket Set, Valve

WWW.mymowerparts.com



Page 42 of 72

lll/// /ai\\
vxwwi ww,ﬂ/yvv\“)q

\\\)(u A\Eu ( Sv (

7\ W

f/a vm/ ----W,.V

R N

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Grille, Hood And Side Panels

LT2180 Tractor

i

g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor

Grille, Hood And Side Panels

Page 43 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3 603-04191 1 S  Bracket, Upper Hood
4  703-2396 1 S  Panel, RH Side
777D07673 1 Graphic, LT2180
777X40079 1 /P Strip, Protective
5 703-2397 1 S Panel, LH Side
777D07673 1 Graphic, LT2180
777X40079 1 /P Strip, Protective
6 703-2398 1 S Grille
777120314 1 /P Graphic, Warning HOT
7  703-2465 2 /P Link, Short Hood
8 703-2466A 2 S  Link, Long Hood
9  703-2495 1 S  Screen, LH Panel
10 703-2496 1 S  Screen, RH Panel
11  710-0351 6 /P Screw, Truss Mach Tapp, #10 x .50
12 710-0599 4 /P Screw, Hex Wash Hd Tapp, 1/4 x .50
13 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
14  712-0397 2 S Nut, Wing, 1/4-20
15  726-0139 2 /P Nut, U-Type Speed, #10
16  625-04001A 1 S Headlight Assy (Includes Lamp and Socket)
725-0963 2 S Lamp, 12V
725-1649 2 S  Socket, Lamp
777X41348 1 S Reflector, Headlight
17  732-0334 4 S  Spring, Compression, .50 OD x .50
18 732-1178 1 Spring, Hood Latch
19 736-0175 8 S  Washer, Spring, .265 x .562 x .025
20  736-0400 2 S  Washer, Flat, .218 x .62 x .063
21  738-3141 2 S  Bolt, Shoulder, .31 Diax .75 Lg
22  748-3055 4 S  Bushing, Tapered
23  959-3747B 1 Hood, Series 2000
777007681 1 Graphic, Hood - RH
777D07682 1 Graphic, Hood - LH
24  710-0436 2 S  Screw, Hex Tapp, 10-16 x .625
25  710-1005 2 S  Screw, Hex Wash Hd Tapp, 1/4-14 x .5
26  723-3061-19 19in S  Seal, Heat Baffle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

S / /ST T T
N / p )
N, /
~ )
5 A ( (&
M / \\ \\ / s //R zJ\uA
< / N\ ;o A N///g S
o I\ ) T@l N\
w , /7 \ === \\ Vh/// 'u\ /
o /7 / r NG, ¢
74 Ry ,_ﬁm L
\\ \ AA“U_/V , 4 / ,/AH.\N/\\ Illmmmm\
/ ,MMA/_ L / RN \AMW
\ \ \ @ // \ P
” AN Am,mmw_ /v. \\ / /
=L\\\ /mwmumw/ / \ /, N by Y/ /
i
& S \ Y //
N /dﬂ X \ \\ )’ \\
,ammm ww £ V / SS
BN o3 )/ / o \
AN -
/ml m WWWM\J%W NAU «/ A“a. ] \\ \\ \\ \\ , /
,_qumWMa;. N S/ N
AM, /s ~ AN \ ,a " \_ .
vf..l....-v.mﬂwv A““‘__ ‘\ i \j “\N /... IAmv\ - \\ , \‘ \\ \\
;“\A / ﬂ/ Awﬂmmw 0N , / /
¢ \ /& e
s g d¢ _‘wmu SNVEE)
\\\ / mg A \\ ; . \\ / J -
Sy o /o \ /&
/" A\ q_ Ny | MAM , g
.“\ ) mm/v\\\\\ w _ \/ ArﬁvVT\\\\\_ - / \ / _m vrlj.
NEC NG (v S &
R mo,.._.uq QU ) / SN
SR % oy mw,ggé 0, mwm} / / \ /.Am
NME v/ \ﬁsq Amm ,m_mmw W S/ Aw,y mwuuhwv/x
\ S N \U _ ’ ) ‘Mn.#m o
O\ .,@ W & mu S gsm VAV, f Awm s
=) = K N &” 3\ \\v w - wa o/ \ & MMMV\\ / /// \wmww/w
— o)\ , /&, Ny
5 S7anne NP . Mmmw_ /, \ , /WWW“\M% /wwm&
S SV < S AV A A '
w y /4M / @w \.m S { mvwm\ // W\(
’ \ ’ / _/ Ay \\ —_
FO\ ' / \\ \ A \ v y G\ \AA ﬁ|\|N\ _
c 'y \-a\ / A A,_ \ / mwmu V —d M
o v S N . ,/ N M Mwnmmmm &
@ , ( // N 72
52 N // ' ©ON "y
Ny : .
8 m \ AMHA_ mmw/v o xV \\ / \ // / \\ \X/
= DN = VR
O . R S e t \
= AR ) S
o \ / f _) >~ R ACTAN \ A\ V
Ko Ny D () C
Y = P / g A oS ) wgn
N .W, / W\ Aﬂ N \ o Ax
H =z 7 mews. Y A
s \ / Q\ \ / /
P A S
oY ¢ v @

im.\ka.
NN

\\:/H

¢ uim

uuu\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Hydro Transmission (618-04110)

Page 45 of 72

Ref#  Part Number Qty S/P/F  Description
1 618-04115 2 S  Hub Assembly, Wheel
2 618-3060 1 S  Plate Assembly, Brake
3  619-0056 1 Axle Housing, RH
4  619-0057 1 Axle Housing, LH
5 719-04078 1 S  Transmission Housing, RH
759-3746 1 Sealant, Ultra Grey
6  719-04077 1 S  Transmission Housing, LH
7 703-2191 1 Brake Arm
8 710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
9 710-0788 3 /P Screw, Hex Wash Hd Tap, 1/4-20 x 1.0
10 721-3029 1 S  Seal, Shift Shaft
11  710-1008 8 Screw, TT, 3/8-16 x 1.875
12 710-1633 1 Screw, Plug, M14 x 1.5 x .827
13  710-3144 4 /P Screw, Hex Cap, 3/8-16 x 2.0 GR5
14  710-3262 1 Screw, Cap, 3/8-16 x .750
15  711-1052A 2 Shaft, Cross, .500 x 3.005
16  711-04164 1 S  Shaft, Axle, 1.00 x 12.07
17  711-04211 1 S  Shaft, Axle, 1.00 x 15.73
18 711-04210 1 S  Shaft, Drive
19 711-04209 1 S  Shatft, Intermediate
20 712-0291 2 S Nut, Hex Center Lock, 1/4-20
21  712-3020 4 S Nut, Hex Insert Lock, 3/8-16 GR5
22  715-3045 6 S  Dowel Bushing
23 716-04032 4 Ring, Retaining, .938
24  716-0204 2 Ring, Retaining,
25 717-1446 4 S  Gear, Miter, 10T
26  717-04102 2 S  Gear, Miter, 14T
27  717-1568 1 S  Gear, Differential Spur, 60T
28  717-3346 1 Shaft, Output, 9T
29  717-3347 1 Gear, Bevel, 36T
30 717-04111 1 S  Gear, Spur, 18T
31 717-3388 1 Gear, Spur, 27T
32 717-3391 1 Gear, Spur, 16T
33 717-3392 1 Gear, Spur, 42T
34  719-0375A 2 S  Housing, Differential, RH
35 721-04031 2 S Seal, Oil, 1.0 x 1.499
36 727-3085 1 S  Dipsick, Oil
37 732-0152 1 Spring, Compression
38  732-3077 1 Spring, Brake Shoe
39 736-0463 4 S  Washer, Flat, .25 x .630 x .0515
40 741-0361 3 S Bearing, Ball, 17 ID x 40 OD x 12
41  741-3057 3 S  Bearing, Ball, 6204
42  741-3114 2 Bearing, Ball, 6205-1
43 761-3019 1 Drum, Brake
44  761-3020 2 S Brake, Shoe
45  761-3028 1 Brake, Actuator
46  736-0745 2 /P Washer, Flat, 1.010 x .56 x .060
47  710-3119 2 /P Screw, Hex Lock, 3/8-16 x .75 GR5
48  736-0227 2 S  Washer, Flat, .39x1.5x 1.34
49  741-0681 2 Bearing, Ball
737-3120 1 /P Drive System Fluid - Quart
618-04110 1 S  Hydro Transmission

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 72

LT2180 Tractor

(618-3231)

ission

Hydro Transm

A Qmw
7N /! J—
SN\ mmmmm@ )
VRN \ <
/ \ \ ’
/ / \ \ Amw
S~ \ ;\ o) A \ N\ o \\ /
AAHH ! \\ A/nm.x / \ \ ,/ A/“U“ v / /
1W / ANA LN N lx/x A._ V
v e SRIRY %
N\ www? v ey (@), ; / &
( _m Mmm}( v m,,% n, ) ) K - 5 (2 Amm_/v 2 —~ / / a4 (=) /m\\ @)
A\MM, mywm N\ mmmm( N ) \ (3 o~ /S TN O
N \ mywuw, % mi L. _.L_ Amg = ﬁmv / / / -~ 3
\ NI 2777 7 VAR - N V)
/ ,\wpm NSO ot \:\ %w\ / SRy ro \s.
.% .“ < " d \Amwymwwm\ mm\uwd\ s Y, / & n\ / vl ?v Ny ._m
, \\ ‘ \ oy / g / 4 g , \\ \\ s NS )
‘oav nw / “\ \\ \A ) amwmm. d ,“m_y. ‘Ammv% ) WMV‘ \\ \\ /7 mwmvm_w / (@]
—. A h " \\V“(.\ e N , \ ‘. _ e / ”
N \“ﬁv \M 5© ,_ S @ X \ R ..A-/ o)
/4 W L T Ry N ) ) =
o (e ,,o s w._ r Wy @ \V,V.W
® o & @ ru/%_ g - T “m \“\\Wx, 2
) i,mmw ® @ w mﬁ D S S A ﬁ\\ j © 2
\ 7 2 N\ (E Nnm&; ‘w '/ VA == ,h\ ) S
{y m? ¢, ( ~— :
JTI”\Vf!\ .' “A
Y mwv, / /N o
/ X “._ O
\w: l/ _ SIAN NV
4 X/ NIt
LY & \ 7\
&5 &, / (@
¥ \ 7/ m / NS
SN m%m A
N \
\ \
\ , \
/ / v\l/
. \ \ _f_mu\v
‘\ ,_x /, /
& @, “
o= ) @) S
ot s
: N
-0 .umH}__,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Hydro Transmission (618-3231)

Page 47 of 72

Ref#  Part Number Qty S/P/F  Description
1 618-0579A 2 /P Hub Assembly, Wheel
2 618-3060 1 S  Plate Assembly, Brake
3 618-3084 1 S  Shift Yoke Assembly
4  619-0056 1 Axle Housing, RH
5 619-0057 1 Axle Housing, LH
6 719-3171 1 Transmission Housing, RH
759-3746 AR Sealant, Ultra Grey
7 719-3170 1 /P Transmission Housing, LH
8 703-2191 1 Brake Arm
9  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
10 710-0788 13 /P Screw, Hex Wash Hd Tap, 1/4-20 x 1.0
11 721-3029 1 S  Seal, Shift Shaft
12 710-1008 16 Screw, TT, 3/8-16 x 1.875
13  710-1346 1 /P Screw, Plug, M14 x 1.5 x .827
14  710-1670 4 Screw, Hex Hd Cap, 3/8-24 x 2.0 GR5
15  710-3262 1 Screw, Cap, 3/8-16 x .750
16  711-1052A 2 Shaft, Cross, .500 x 3.005
17  711-1320 1 Shaft, Axle, 1.00 x 12.90
18 711-1566 1 Shaft, Axle, 1.00 x 16.62
19 711-3374 1 S  Shatft, Drive
20  711-3379A 1 Shaft, Shifter
21  712-0291 2 S Nut, Hex Center Lock, 1/4-20
22 712-1329 2 /P Nut, Hex, 3/4-16
23  715-3045 6 S  Dowel Bushing
24  716-0172 4 S Ring, Retaining, .750
25 716-0204 2 Ring, Retaining,
26  717-1446 4 S  Gear, Miter, 10T
27  717-1447 2 Gear, Miter, 14T
28  717-1568 1 S  Gear, Differential Spur, 60T
29  717-3346 1 Shaft Output, 9T
30 717-3347 1 Gear, Bevel, 36T
31 717-3387 1 Gear, Spur, 18T
32 717-3388 1 Gear, Spur, 27T
33 717-3391 1 Gear, Spur, 16T
34  717-3392 1 Gear, Spur, 42T
35 718-3039 1 Collar, Drive
36  719-0375 1 Housing, Differential, RH
37 719-0378 1 Housing, Differential, LH
38 721-0520 2 Seal, Oil, 25.4mm x 54mm x 7mm
39 721-3008 1 /P O-Ring, 3/8 1D x 1/2 OD x 1/16 Thk
40  727-3085 1 S  Dipsick, Oil
41  732-0152 1 Spring, Compression
42  732-3077 1 Spring, Brake Shoe
43  732-3113 1 Spring, Compression, 1.015 ID x 1.6
44  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
736-0600 1 Washer, Flat, .558 x .866 x .078 Thk
45  736-0463 4 S  Washer, Flat, .25 x .630 x .0515
46  741-0361 4 S Bearing, Ball, 17 ID x 40 OD x 12
47  741-3057 S  Bearing, Ball, 6204
48

7413114 wWwwy, my‘mowerﬁmg BhfA°o L



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Hydro Transmission (618-3231)

Page 48 of 72

Ref#  Part Number Qty S/P/F  Description
49  750-3133 1 Spacer, .757 x 1.0 x 1.460
50 750-3134 1 Spacer, .885x1.125x1.40
51 761-3019 1 Drum, Brake
52  761-3020 2 S  Brake, Shoe
53 761-3028 1 Brake, Actuator
54  736-0745 4 /IPIF Washer, Flat, 1.010 x .56 x .060
618-3231 1 S  Hydro Transmission (Transmission Serial

Number Begins with the Number 2, 3, or 4)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 72

LT2180 Tractor

Hydrostatic Pump

2N
M L)
/H_\\
T,
(<)
//_\.
\\\\\
.

m_

»/

vV \ oo R/ ! // -
\mmu \Am,NU“I\ KM/MHHHHAMVHMMWV ..m“ A\ ,/ M W\MM”M&M
\,
\\ . 3 \\\ \J \\ — . \ y/u /5.“__,//1!
\\_-‘J . \\m\ A /AN, ) (9 w\ O
e V \ / Y y / Ny SN ol V ........
L/ Clare =20 '/ A T e o
( NN Ve ®
N v . ~ .
l # .\|./IV /Aw _uudlll-4 - ! dmw ,,. \
w.\\\b\ N \ N e e e e e
\ \\T \\\}N m\ v\é ] \
gl V|m\ o /:\ \u,.,..aa_Tlnuu_ uHHT.mT!G!é-, '
in e . | "
g A”\\,A._\-\ b, ViR \\\ - ﬂ T T T
P () \
N N .|J/,/.w..mw_\ /
\ ’ Y
v . VV AMU// A\_mu//_
7 I~
(/T (&)
\ \,v\mi_. 11111111111 %
\ A,mmmmv N
/ P
A =
\\)Au / - \\\

ymowerparts.com

S

N\

/’
’/I"
N
49
1£)

'
L~
15
P P
SN -
{ A"
IR N R
I Vi
SO Wl
LN\ W
AT
A
»
\
\
L
\
A
Y
A
A
|
=\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Hydrostatic Pump

Page 50 of 72

Ref#  Part Number Qty S/P/F  Description
1 HG-50158 1 Shaft, Pump (Splined)
2 HG-2003016 2 /P Ring, Retaining
3  HG-2003043 1 S Bearing, Ball
4 HG-2003018 1 /P Spacer
5 HG-9008000-0128 1 /P Seal, Lip
6 HG-2003052 1 /P Ring, Retaining
7 HG-2003023 2 S Bearing, Cradle
8 HG-9008000-0126 1 /P Seal, Lip
9 HG-2003005 1 /P Arm, Trunnion
10 HG-2000015 1 /P Guide, Slot
11  HG-2513036 1 /P Housing Kit
12 HG-2003044 2 S  Bearing Assembly, Thrust Ball
13  HG-51077 1 Center Section Kit
14  HG-2003034 1 Shaft, Motor
15 HG-2003017 2 /P Washer, Block Thrust
16  HG-2003087 1 /P Swash Plate
17  HG-70079 2 S  Block Assembly
18 HG-9004800-2506 2 /P Pin
19 HG-2003060 1 /P Gasket, Center Section
20 HG-2510027 1 Kit, Check Valve
21 HG-2510034 1 /P Kit, Orificed Check Valve
22 HG-2510011 1 /P Kit, Charge Relief Valve
23  HG-9007314-0808 8 /P Screw, Socket Hd
24  HG-2003014 1 /P Spring, Block
25 HG-9004101-1340 1 /P O-Ring
26 HG-2513027 1 /P Kit, Charge Pump
27 HG-J1041008 1 S  Gerotor Assy
28  HG-50095 2 Screw, Socket Hd
29 HG-2153011 1 Bypass Valve Kit
30 HG-9004201-3700 3 /P O-Ring
31 HG-9005110-5600 2 /P Plug w/O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 72

LT2180 Tractor

Implement Lift Handle

e \\f// /

|

T
(o) /
- /
Pt / i
/N \ .
ﬁ/mz_x_w N /
-~ AN
L W
e, Wuﬂ”
.,
N e
iy, \m, mmm
&y
@) o\
¥/ o ¥
o) -
VIO
| &

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Implement Lift Handle

Page 52 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-04141 1 Handle Assembly, Lift
2  603-0059A 1 S  Shaft Assembly, Lift
3  603-05247 1 Fork, Lift
4  703-2239A 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .5
8  738-0560 1 S  Screw, Shoulder, .374 x 1.375
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam, 3/8-24
14  712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock, 5/16-18
16 715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.5
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06
22  738-0145 1 S  Bolt, Shoulder
23  747-3175A 1 /P Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg
26  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
27  714-0104 1 S  Pin, Internal Cotter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 72

LT2180 Tractor

Implement Lift Hanger

VAP e

y .
h ool

e

N
AR — S S S - - 7 SR &
b= e e——————
A = £
e o
e P /,M/ﬂ. . \\
A S W/
A 53 NE
- AN M‘ \J P
h O \u , 4 \\\\\.-‘L%L
e \\\ e xw\
/ )
_ ”
A \\
7 \ -
(2
= T ﬁ\
ST,
7 Au_. /H
[ v \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Implement Lift Hanger

Page 54 of 72

Ref#  Part Number Qty S/P/F  Description
1 747-04196 1 Rod, Lift Link Replaces 603-0058
2 703-2234 1 Bracket, LH Hanger
3 703-2804 2 Plate, Bearing Mounting
4  703-2832 1 Link, RH Lift
5 703-2833 1 Link, LH Lift
7 711-3319 1 S Ferrule, Adjustment
8 712-0431 5 S  Nut, Hex Flange Lock, 3/8-16
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Insert Lock, 1/2-13
11 714-0145 1 S  Pin, Internal Cotter
12 736-0326 3 S  Washer, Flat, 5x1.5x.15
13  736-3069 2 Washer, Flat, .531 x .875 x .15
14  738-0430 2 Bolt, Shoulder
15  738-0507B 3 S  Bolt, Shoulder

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N o,
= , \
@] -
s S
}f[l\\AI
n%u !
Y
o] %
o \
"
]
\
..—r
=
2
, _,_,w
TN TN ,..ﬁﬁwp 7N
(N - 2
\ ,fV 4

\\

",
A___h.!_ LY 5, .!J p “\umuuxn.ﬂnu

WWW.mymowerparts.com

. .y an.\w_,\_. “-?...f.rr

-,
",
=, pimm—,
! ot "
r.....:.r.... ” II

!

LT2180 Tractor
Intake Manifold

‘.‘—-l J_

. x‘_

"



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Intake Manifold

Page 56 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-690754 1 Manifold, Intake
2 BS-691694 1 /P Gasket, Intake Manifold
3 BS-692035 2 /P Gasket, Intake Manifold
4 BS-690676 4 /P Screw, Intake Manifold
5 BS-690747 1 /P Spacer, Carburetor
6 BS-690711 2 Screw, Carburetor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 72

LT2180 Tractor
Label Map

*

o e
< ERE 4
N5
I 3 il
I~ @
12 =

L

e
I8 "'

S Es Pheiltses
b e a(s i E B

VE INLAY

I

Am__

@

W

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Qty SIPIF

Page 58 of 72

Description

LT2180 Tractor
Label Map
Ref # Part Number

777D06883  777D06883
777D01782  777D01782
777530170  777S30170

777120312 777120312

777120306 777120306
777D07932  777D07932
777530018  777S30018
777530014  777S30014

777122056 777122056
777530503  777S30503
777530284  977S30145
777D0O7755  777D07755

777120314 777120314
777X41580  777X41580

777120773 777120773
777D08230  777D08230
777D08229  777D08229
T77X41715  777X41715
T77X41582  777X41582
777D08249  977D08249
777X40079  777X40079

777120310 777120310
777X41581  777X41581
777D08233  777D08233

/P
/P
/P
/P
/P

/P
/P

/P
/P

/P

/P
/P

RPRRPRRPRRPRPRPRPRRPRPRPRPRPRRERRPRPRPRRERRERRRRRE

LABEL-SEAT BACK
LABEL-MADE IN USA
LABEL-FRAME COVER
LABEL-DASH
LABEL-IGNITION SWITCH
LABEL-CYCLO CUT
LABEL-DECK SAFETY
LBL.CAUTION SPRING TENSN.
LABEL-BELT ROUTING
LABEL-DANGER CHUTE
LABEL

LABEL-42" CUT
LBL.WARNING/HOT AREA
LABLE-HYDRO OIL
LABEL-HITCH PLATE
LABEL-LH HOOD SHFT DRV
LABEL-RH HOOD SHFT DRV
LABEL-SAE 30 OIL
LABLE-OEM FILTERS
LABEL-MODEL LT2180
STRIP-PROTECTIVE
LABEL-SEAT ADJUSTE
LABLE-FUEL STABIL
LABEL-2000 FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 72

LT2180 Tractor

o

- /
Jllrlr.{_-..r.&\

e,

/
o \V

I
\

(

oo

N

(7]
o)
o
5
T
[
P —
>
—
)
x
gl
<
o P o ~ '
3 ( 2, (@)1 ) =5 L %
3 T T W.A@\ sy
o wuﬁm = MM
.m //// "~ e\wq\iW\JwﬁW\L\\{m”f\\w\
nlua — _.' _\ \\ \_J.JMV
|m JrJ ﬂ .nw /7/ M/( mvr /.
> IIJ—-F g s et -
z ) jmmw ,_,_ N
=3 ~ i m\no/u N v °
X~ WH , H
£ w_ A
- N n (59 v
m \, /// e
5 N
3]
2 =
~~ (&)
A [{e} _ /l(\\
/{I.\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor

Neutral Linkage, Hydraulic Pickup And Return Tubes

Page 60 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assembly, Control
2 603-04184 1 Bracket, Hydro Neutral
3  703-05315 1 Bracket, Hydro Dump Mtg,
4  703-05316 1 Bracket, Hydro Dump Actuator
747-04230 1 Dump Valve Release Rod (Not Shown) use
with 618-04110 trans
747-3228 1 Dump Valve Release Rod (Not Shown) use
with 618-3231 trans
5 703-2441 2 Arm, Neutral
6 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
7 710-04171 1 Screw, Special Hex Cap, 5/16-24 x .625
8  710-0809 2 Screw, Hex Wash TT-Tap, 1/4-20 x 1.25
9 711-04220 1 Pin, Clevis, .25 x 2.38
10 712-0324 1 /P Nut, Hex Top Lock, 1/4-20
11  714-0104 1 S  Pin, Internal Cotter
12 716-0111 1 /P Ring, Snap, .875 Shaft
13 723-3014 1 S  Filter, Ol
14  727-04064 1 S  Tube, Hydro Inlet
15  727-3002 2 S  Connector, w/O-Ring
721-3001 2 /P O-Ring, 3/8 OD Tube
16 732-3119 1 S  Spring, Extension, .5 OD x 1.97
17 736-0176 2 S  Washer, Flat, .25 x .93 x .120 Thk
18  737-3022 1 S Nipple, Oil Filter
19 750-0918 1 Spacer, Centering
20 710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 72

LT2180 Tractor
PTO Clutch

,

"

\.\x

/

1

\\lll!
o)

_r-.J_I..l.I|n

"
g

A ]

l\l““

=t

AN

_
A
TN
(o)
‘\ IZIII\\\\

/
\\

/
i
/ m\ \.\v.h.____

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 62 of 72
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 710-1044 1 /P Screw, Hex Cap, 3/8-24 x 1.5 GR8
2  711-1197 1 S  Stud, Clutch Stop
3 736-0169 1 S  Washer, Lock, 3/8
4  717-3446 1 S  Clutch Assy, PTO
711-3179 1 S  Spacer (Not Shown)
5  736-3082A 1 /P Washer, Flat, .445 x 1.5 x 1.72 Hdn

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

xxxn1 1;:;;
(M

Page 63 of 72

n‘11.-..
g I

rar

q

.

f
1._
u A,,,

WWW.mymowerparts.com

LT2180 Tractor
Rear Wheel



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 64 of 72
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3189 2 /P Tire, Cub Tread, 20 x 9 x 8
1 634-3187 2 S Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 72

fs.com

mymowerpar

M~

e
e

o

P u\,

waﬁu ,;AA@

Y
LI
Yo
AR
LRI
ARRY
AW
AN
)
N
\,
N
WWW.

Vo

cga— (10

S
\/

Seat And Support

LT2180 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor
Seat And Support

Page 66 of 72

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395A 1 /P Seat, Base
777120310 1 Graphic, Seat Adjuster
3  703-2477 1 Bracket, LH Seat Pivot
4  703-2628 2 Bracket, Fender Reinforcement
5 710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
6 710-3123 4 Screw, Hx Cap Lock, 3/8-16 x 1.25 GR5
7  712-04054 8 /P Nut, Hex Flange Lock, 5/16-18
8 720-0190 1 S  Knob, Seat Adjuster
9 731-3154 4 Slide, Seat
10 731-3162 1 S  Tray, Tool
11 732-3080A 2 /P Spring, Comp, 1.90D x 2.4
12 732-04100 1 S Index Spring, Seat Adjuster
13 736-3052 4 /P Washer, Flat, .406 x 1.0 x .105
14  738-0140 2 S  Bolt, Shoulder
15  738-04013A 4 S  Spacer, Seat Slide Shoulder
16 757-04005 1 S  Seat, High Back
777D06883 1 /P Graphic, Seat Back
777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 67 of 72

Spindle Assembly 42"

LT2180 Tractor

=

L= N
v

o

(00N (=

\

///xx

_.H,/, 7 M
N

|
)

S v
-

4

)

HHH.-@Lﬁmﬂur@fm.&

4
P

[

—n
G \ h_?C
\ S
= N /, /,

_ -bb ||./ — - @

R

WWW.mymowerparts.com

\_




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 68 of 72
Spindle Assembly 42"
Ref#  Part Number Qty S/P/F  Description
1 603-0857 1 /P Pivot Arm, Double Pulley
2 603-0181B 1 Plate Assembly, Mounting
3 703-2463 1 S Arm, Idler
4  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
5 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0 GR5
6 710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0 GR8
7  710-1260A 8 /P Screw, Hex Wsh Hd Tap, 5/16-18 x .75
8  710-1336A 2 /P Bolt, Spindle, 3/4-16 x 4.25
9 712-0239 1 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3078 2 /P Nut, Hex Flange, 3/4-16
12 716-3020 2 S  Snap Ring, Internal
13  721-3018A 4 S Seal Oll, 1.25x 1.874 x .25
14 732-0262 1 S Spring, Extension, .88 x 6.12
15  732-3115 1 /P Spring, Extension, 1.25 x 8.15
16  736-0100 1 /P Washer, Flat, .531 x 1.25 x .036
17  736-0179 1 S  Washer, Flat, .531 x 1.25 x .100
18 736-0237 2 /P Washer, Flat, .65 x 1.25 x .075 Hdn.
19  737-3000 4 S  Fitting, 3/16 Drive Lube
20 741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
21  741-1122 2 Bearing, .625 ID x 1.574 OD x 470
22  741-04089 4 S Cone, Bearing
23  741-04091 4 S  Cup, Bearing
24  712-3087 1 /P Nut, Wing, 1/4-20
25  748-3065 4 S  Spacer, Deck Spindle
26  750-0656 1 /P Spacer, IdIr Brkt .50 ID x .75 OD x 2.25
27  750-3132 1 S  Spacer, Pulley .635ID x .88 OD x 1.25
28  750-3190A 2 /P Spacer, Bearing, .780 x .963 x .777
30 754-3073 1 S  Belt, Spindle, A-Section x 61 Lg
31 754-04041 1 S Belt, PTO, B-Section x 111.2 Lg
32 756-0627B 1 S  Pulley, Flat Idler, 3.5 OD
33  756-3114 1 /P Pulley, Double (737-3000 Lube Fitting Not
34  756-3089 2 V-Pulley, 4.0 Dia
35  759-3830 2 Blade, 3 In One, 21.20 Lg
36 618-3129B 2 S  Spindle, Blade
37  731-2363 1 /P Plug, Mulch
38 710-0134 1 /P Screw, Carriage, 1/4-20 x .62

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 72

LT2180 Tractor
Steering

ik

gy
2

Py

(

sn\\\

4
1o

WWW.mymowerparts

R

()
“MU\

-

o0

7

{

L\
N

n



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor Page 70 of 72
Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0064 1 Arm Assy, Lower Steering
2 603-0250 1 /P Segment Assy, 18T Steering
3 619-04079 1 S  Housing Assy,
737-3000 1 S  Fitting, Grease, 3/16 Drive Type
748-0108 1 S  Bearing, Flange, .503 ID
748-3007A 2 S  Bearing, Bronze Flange, .75 ID
4  631-04008 1 S  Wheel, Steering, Soft Grip (Use with
731-04532)
731-2624 1 Wheel, Steering (Use with 731-2625)
5 710-3008 2 /P Screw, Hex Cap, 5/16 - 18 x .75, GR5
6  710-1260A 4 /P Screw, Hex Wash. Hd. Tapp 5/16 - 18 x .75
7 712-0237 1 S Nut, Hex Center Lock, 5/16-18
8 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10  712-3004A 2 /P Nut, Hex Flange Lock, 5/16 - 18
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-3004 1 Pin, Cotter, 3/32 Dia x 1.25
13  717-04086 1 S  Pinion, Steering
14  722-3019 1 Gasket, Steering
15  723-0156 4 S Joint, Ball, 3/8-24
16  731-04532 1 S  Cover, Steering Wheel (Use with 631-04008)
731-2625 1 Cap, Steering (Use with 731-2624)
17 736-0272 1 S Washer, Flat, .510 x 1 x .06 Thk
18 736-0351 1 S  Washer, Flat, .760 x 1.5 x .03 Thk
19 736-0242 1 /P Washer, Bell
20 736-0921 1 S  Washer, Lock, 1/2
21 736-3013 1 S Washer, Flat, .531 x 1 x .027 Thk (use if
required)
22  738-04064 1 S  Shaft, Steering
23 741-3025 1 Bearing, Flange
25 747-3171 2 Rod, Tie

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 71 of 72

LT2180 Tractor

Controls

ission

Transm

' Y
P
)
o
(0) ~ (1)
A/mm_\\v ..??_%w r,,_m—\
~ m /L,_..,.i.......

RS
& z,.ﬂmwv

,._.-ll\\ Ume "
o

I/ 9

P e S

€ -
N >
A\ ap] o, Awmmum.huur\\ * M_!... | *
N \i, vr, N

\I..-l..

) _
YA 2 ()

.x —
Ahflﬂu v\v hmiw fk”ul{ll /{H \\\\
T ‘ ......“ " o,
. JKWM L .jr//”””

© At ,r N
/ //.. .“&__ mmz /:H...\\\\ﬁvhmﬂ_. bﬂwme J

ot
e

e ,a, v/u .

\\‘uull

®

/l..-—l\

-
y

————
--l.l.ll.fum”

1
n— r \\\ ™ J”m ‘ am_
« ) 3
[ < u- N ) .._..............irn!..f.,_n.ur mww
N o” ) .../l
l” )
/u”l”\\' lIl!Ill...lIlﬂU-._mmu.‘ !
\\H...I - h“‘.&mu
)
2 [
0

)

St

WwWw.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2180 Tractor

Transmission Controls

Page 72 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assembly
2  710-0599 2 /P Screw, Hex Wsh Hd Tapp, 1/4-20 x .5
3 710-3170 1 Screw, Ball, 5/16-18 x.56
4  712-0271 1 /P Nut, Hex Sems, 1/4-20
5 712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18 GR5
6  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
7  714-0104 2 S  Pin, Internal Cotter
8 727-3090 1 /P Cylinder, Damper
9 732-3094 1 S  Spring, Compression, .63 ID x 2
10 732-3118 1 Spring, Extension, 3/8 OD x 1.44
11  736-3092 1 /P Washer, Flat, .265 x 1 x .030
12 738-0560 1 S  Bolt, Shoulder, .374 Dia x 1.375
13 747-3304 1 Rod, Front Control
14 747-3309 1 Rod, Rear Hydro Control
15  748-3070 1 Plate, Cruise
16 750-0434 1 /P Spacer, Split Tubing, .375 ID x 1.04

WWW.mymowerparts.com



